
OPTIMIZATION OF BIOLOGICAL NUTRIENT REMOVAL

IN A PILOT-SCALE TRICKLING FILTER-ACTIVATED

SLUDGE PROCESS

by

ALLAN JAMES GIBB

B.A.Sc., The University of British Columbia, 1987
M.A.Sc., The University of British Columbia, 1990

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF

THE REQUIREMENTS FOR THE DEGREE OF

DOCTOR OF PHILOSOPHY

in

THE FACULTY OF GRADUATE STUDIES

(Department of Civil Engineering)

We accept this thesis as corfrdng

to the required stanrd

THE UNIVERSITY OF BRITISH COLUMBIA

July 1995

© Allan Gibb, 1995



In presenting this thesis in partial fulfilment of the requirements for an advanced
degree at the University of British Columbia, I agree that the Library shall make it
[...]
et al., 1991a). However, Wentzel et al. (1991a) noted that the procedure commonly

used to enumerate organisms in activated sludge systems has recently been found to

overestimate the Acinetobacter count. Other researchers have concluded that bacterial

groups other than Acinetobacter are also capable of enhanced phosphorus removal

(e.g., Brodisch and Joiner, 1983 and Suresh et al., 1985).

In a study of Acinetobacter isolated from the activated sludge in a BNR plant, Cloete

and Bosch (1994) concluded that phosphate was mainly accumulated by smaller,

slow-growing cells, and that the majority of phosphorus was accumulated during the

lag growth phase. In a study of 156 Acinetobacter isolated from a biological nutrient

removal pilot plant, Beacham et a!. (1992) found that not all of the isolates were

capable of accumulating phosphate, and that there was no relationship between the

individual genospecies of Acinetobacterand the ability to accumulate phosphate; they

concluded that attempts to model process performance by following population

trends in particular genospecies are probably unfounded. However, Ubukata and

Takii (1994) found that the bacteria isolated from a biological nutrient removal plant

did not accumulate excess phosphorus unless subjected to at least two anaerobic

aerobic incubation cycles; therefore, the results of studies where isolates are cultured

under strictly aerobic conditions might be misleading.

According to the results of enhanced culture studies by Wentzel et a!. (1991a), the

bacteria responsible for enhanced biological phosphorus removal are not capable of

denitrification, and no provisions for denitrification are necessary in modeling their

behavior. However, Lotter (1985) found that a number of strains of Acinetobacter



20

were capable of denitrification; many researchers (e.g., Bortone et al., 1994; Kuba et

al., 1993; Wanner et al., 1992; and Vlekke et al., 1988) have documented phosphorus

uptake in the anoxic zone of biological phosphorus removal systems, indicating that

the organisms responsible for biological phosphorus removal can use nitrates as an

electron acceptor for the oxidation of stored carbon in the absence of free oxygen.



21

4. MATERIALS AND METHODS

4.1 DESCRIPTION OF THE PILOT-SCALE FGR-SGR FACILITY

The pilot-scale FGR-SGR facility was located on the grounds of B.C. Research Inc.,

near the pilot-scale activated sludge-type biological nutrient removal facility operated

by the University of British Columbia ((JBC) Department of Civil Engineering. A flow

of raw sewage was available from the UBC facility for use in the FGR-SGR system.

Completely mixed storage tanks sufficient for 36 hours independent operation of the

FGR-SGR facility were provided, to ensure an adequate daily supply of sewage. A

side-stream primary sludge fermentation process was incorporated into the design, to

provide the soluble carbonaceous substrates necessary for enhanced biological

phosphorus removal.

The pilot plant was designed to treat domestic wastewater in two parallel, identical

process trains. Each train was sized for a raw sewage influent flow of approximately 7

m3/d (4.8 L/min). The process design was developed from the design of the full-scale

facility at Salmon Arm. The Salmon Arm process included endogenous denitrification

of the return settled biosolids from the secondary clarifier underfiow, and

fermentation of settled solids in the primary clarifier using the activated primary

concept described by Barnard(1984). In contrast, the pilot plant included

denitrification using wastewater BOD as a carbon source, and fermentation of

primary solids in a dedicated reactor.

A schematic of a single pilot-scale FGR-SGR process train is shown in Figure 1. Each

process train included complete-mix tankage for fermentation of primary solids, and

anaerobic (neither oxygen or nitrates present), anoxic (nitrates but no oxygen



22

present), and aerobic (dissolved oxygen present) treatment of the process mixed

liquor, as well as two fixed growth reactors (FGRs), and a primary and secondary

darifier. The suspended growth reactors (SGRs) in each train were contained within a

single rectangular tank, with a total volume of approximately 4,200 L. Moveable

sludge-tight baffles separating the SGRs allowed controlled changes in the sizes of the

individual SGR basins. All process flow rates, induding the irrigation rate of the

FGRs, were controlled by variable speed pumps.

Figure 1- Schematic of the FGR-SGR Pilot Plant

Each FGR cell had a cross sectional area of 610 mm x 610 mm, and a height of 5.5 m.

The FGR media was 600 crossflow plastic corrugated sheets, with a specific surface

area of 88 m2/m3. To minimize edge effects, 7.5 cm-wide flow deflectors were

attached to the cell walls at 610 mm intervals and inserted between the media

modules, to direct the flow back into the media, and reduce streaming down the cell

walls. Sampling ports were located at 1.2 m intervals throughout the depth of each



23

FGR cell. At each sampling port, a 3 cm diameter hole penetrating to the center of the

media allowed the collection of a sample across the media cross-section. To take a

sample, an open-top collection tube was inserted into the hole to the center of the

media cross-section, and process liquid collected by the tube was directed into a filter

funnel.

As described in the literature review, most of the available design information for

nitrification in trickling filters is based on tertiary systems, where the media is

irrigated with secondary clarifier overflow. The FGR-SGR process more closely

resembles a single-stage system, where the media is irrigated with primary clarifier

overflow. In a study of single-stage systems in the United States, USEPA (1991)

reported hydraulic loadings in the range 0.13 - 0.24 L/s/m2,total BOD loadings in the

range 1.17-1.91 g/m2/d (soluble BOD loadings not reported), and ammonia loadings

in the range 0.19-0.28 g N/m2/d. The design hydraulic loading for the pilot-scale FGR

was in the range 0.6-1.1 L/s/m2,to ensure adequate cascade aeration of the activated

sludge, a rate which is much higher than the ranges reported for single-stage systems,

and which is typical of tertiary systems (e.g., USEPA, 1993). The soluble BOD loading

for the pilot-scale FGR was 0.65 g/m2/d, based on the total media surface .area of

each process train; well under the recommended maximum total BOD loading of 1.5

g/m2/d for single-stage systems (USEPA, 1991). The ammonia loading based on the

total media area of each process train was approximately 0.22 g N/m2/d, within the

reported range for single-stage systems.

The anaerobic-anoxic sequence (Figure 1) was modeled on a variation of the activated

sludge University of Cape Town (UCT) process. The reason for selecting a UCT-type

configuration for the unaerated reactors was that the UCT process can be designed to

ensure a zero discharge of nitrates in the return sludge stream entering the anaerobic

basin (e.g., Wentzel et al., 1991a and Pitman, 1991); as described in the literature



24

review, the presence of nitrates in the anaerobic reactor is known to suppress

enhanced biological phosphorus removal.

The flow of settled biosolids from the final clarifier was returned to the anoxic

reactor, where it mixed with the flow leaving the anaerobic reactor (Figure 1). In the

anoxic reactor, carbonaceous substrates (BOD) remaining in the process liquid leaving

the anaerobic reactor could be utilized for bacterial denitrification of nitrates in the

return sludge.

Deriltrified mixed liquor from the anoxic reactor was pumped to the anaerobic

reactor, where it mixed with the primary clarifier overflow for carbon storage-

phosphorus release (Figure 1). Volatile fatty acids present in the raw sewage feed

were supplemented by fermentation of settled primary solids. Settled primary solids

were pumped to the fermenter, and the fermenter overflow was returned to mix with

the raw influent to the primary clarifier (Figure 1). The soluble products of

fermentation were carried out with the clarifier overflow, as the fermented solids

resettled along with the influent primary solids. The fermenter design was developed

from work described by Rabinowitz and Oldham (1985).

In activated sludge biological nutrient removal systems (e.g., the UCT process), the

effluent from the anaerobic-anoxic sequence flows to an aerated basin, where

phosphorus uptake and nitrification of ammonia are accomplished by suspended

process bacteria, using oxygen as an electron acceptor (e.g., Wentzel et al., 1991a and

1991b).

In the FGR-SGR pilot plant, the mixed liquor from the anoxic reactor was irrigated

over two triclding filters in series (FGR 1 and FGR 2 in Figure 1); dissolved oxygen

was provided by cascade aeration, and oxidation of residual carbonaceous substrates

in the process liquid and nitrification of ammonia could be accomplished by fixed



25

growth organisms attached to the FGR media.

The aeration reactor downstream of the FGRs was designed to function as a polishing

step, for flocculation of sloughed FGR solids and bacterial removal of residual BOD,

ammonia, and phosphorus. Mixed liquor from the aeration reactor flowed to the final

clarifier, where the clarified effluent was discharged to the sewer, and settled

biological solids were returned to the anoxic reactor.

Designated volumes of primary solids and secondary biosolids were wasted daily

from the fermenters and the aeration basins, respectively.

4.2 MONITORING OF PILOT PLANT PERFORMANCE

Overall process performance was monitored by the analysis of 24-hour composite

samples of process influent (primary clarifier overflow) and process effluent

(secondary clarifier overflow), for five-day biochemical oxygen demand (BOD5),

ammonia nitrogen (NH4+), nitrate+nitrite nitrogen (NOj, total kjeldahl nitrogen

(TKN), total phosphorus, orthophosphate (P043-), and total suspended solids (TSS).

Grab samples taken from designated points in the process trains were analyzed for

the above parameters, as well as for volatile fatty acids (VFA), so that relevant mass

balances on individual unit operations within the process could be carried out.

Samples for TSS taken from the aeration basins were also analyzed for volatile

suspended solids (VSS) and percent phosphorus by dry weight. Sampling and

analysis of the above parameters was conducted twice weekly. A summary of sample

locations, sampling frequencies, and sample analyses is given in Table 1. The analyses

shown in Table 1 were used to conduct mass balances on individual reactors within

the process for relevant parameters. A summary of the mass balances is given in

Table 2; all mass balances were normalized to reflect nominal HRT (reactor volume

divided by the process influent flow rate), rather than actual HRT (reactor volume



26

divided by process influent flow rate pius recycle flow rates). The method of

calculating the mass balances for each reactor is shown in Appendix 1. Grab samples

were taken periodically from the sampling ports in the FGR cells, to assess the rates of

phosphorus removal and nitrification across the media profile.

Table 1 - Summary of Sampling and Analysis Parameters

Analysis Sample Location Frequency Total Samples
(Both A and B Sides) (weeldy, (weekly)

per side)
Total Suspended Raw Plant Influent 2 4
Solids (TSS) Primary Clarifier Overflow 2 4

Fermenter Mixed Liquor 2 4
Anaerobic Mixed Liquor 2 4
Anoxic Mixed Liquor 2 4
Aeration Mixed Liquor 2 4
Return Biological Sludge 2 4
Final Clarifier Overflow 2 4
Total 16 32

Total Biochemical Raw Plant Influent 1 2
Oxygen Demand Primary Clarifier Overflow 1 2
(Total BOD5) Final Clarifier Overflow 1 2

Total 3 6
Filtered Raw Plant Influent 1 2
Biochemical Primary Clarifier Overflow 1 2
Oxygen Demand Anaerobic Zone Effluent 1 2
(Filtered BOD5) Anoxic Zone Effluent 1 2

FGR Cell 1 Effluent 1 2
FGR Cell 2 Effluent 1 2
Final Clarifier Overflow 1 2
Return Biological Sludge 1 2
Total 8 16

Total Volatile Raw Plant Influent 2 4
Fatty Acids Fermenter Overflow 2 4
(VFAs) Primary Clarifier Overflow 2 4

Anaerobic Zone Effluent 2 4
Anoxic Zone Effluent 2 4
Total 10 20



27

Table 1 - Summary of Sampling and Analysis Parameters (cont.)

Analysis Sample Location Frequency Total Samples
(Both A and B Sides) (weekly, (weekly)

per side)
Total Phosphorus Raw Plant Influent 2 4

Primary Clarifier Overflow 2 4
Final Clarifier Overflow 2 4
Dried Biological Sludge 2 4
Total 8 16

Primary Clarifier Overflow 2 4
Orthophosphate Anaerobic Zone Effluent 2 4
(PO43)and Anoxic Zone Effluent 2 4
Nitrite + Nitrate FGR Cell 1 Effluent 2 4
(NOx) FGR Cell 2 Effluent 2 4

Aeration Zone Effluent 2 4
Final Clarifier Overflow 2 4
Return Biological Sludge 2 4
Total 16 32

Total Kjeldahl Raw Plant Influent 2 4
Nitrogen (TKN) Primary Clarifier Overflow 2 4

Final Clarifier Overflow 2 4
Total 6 12

Ammonia Raw Plant Influent 2 4
Nitrogen Primary Clarifier Overflow 2 4
(NH4j Anoxic Zone Effluent 2 4

FGR Cell 1 Effluent 2 4
FGR Cell 2 Effluent 2 4
Final Clarifier Overflow 2 4
Total 12 24



28

Table 2 - Summary of Reactor Mass Balances

Process Reactor Mass Balance Parameters

Primary Clarifier/Fermenter Loop Total Volatile Fatty Acid Production

Ammonia Production

Filtered BCE)5Production

Anaerobic Reactor Total Volatile Fatty Acid Removal

Orthophosphate Release

Filtered BOD5Removal

Anoxic Reactor Orthophosphate Release/Uptake

Filtered BOD5Removal

Nitrate/Nitrite Removal

Fixed Growth Reactor (FGR) Cell 1 Orthophosphate Uptake

Ammonia Removal

Nitrate/Nitrite Production

Filtered BOD5Removal

Fixed Growth Reactor (FGR) Cell 2 Orthophosphate Uptake

Ammonia Removal

Nitrate/Nitrite Production

Filtered BCE)5Removal

Aeration Reactor Orthophosphate Uptake

Ammonia Removal

Nitrate/Nitrite Production

Filtered BOD5Removal

Final Clarifier Orthophosphate Release/Uptake

FGR-SGR Process Effluent Total Phosphorus Removal

(Primary Clarifier Overflow to Final Effluent) Total Nitrogen Removal

Ammonia Removal

Filtered BCE)5Removal

Total Plant Total Phosphorus Removal

Total Nitrogen Removal

Ammonia Removal

Total BOD5Removal



29

Continuous on-line monitoring of dissolved oxygen concentration and pH was also

carried out at appropriate points in the process trains. The dissolved oxygen in the

aeration basins was always maintained at greater than 2 mg/L, and sodium

bicarbonate was added to maintain a pH of approximately 7 in the process liquid.

4.3 BENCH-SCALE BATCH TESTS

In addition to monitoring pilot-scale process performance, bench-scale batch tests

designed to simulate the performance of unit operations within the process were

periodically conducted. During the earlier full-scale work at Salmon Arm, batch tests

adapted from the procedure described by Comeau (1984) were found to be a valuable

operational tool in gaining insight into biochemical reaction rates in the process liquid

(Gibb et al., 1989).

The batch tests were designed to simulate actual flow rates and HRTs in the pilot-

scale suspended growth reactors. For example, in the pilot plant anaerobic reactor, the

denitrified recycle flow from the anoxic reactor mixed with the primary clarifier

overflow in a ratio of 2:1. For a typical batch test, grab samples of mixed liquor from

the anoxic reactor and the primary clarifier overflow were mixed together at time=O

in a ratio of 2:1 in a 2.8 L batch reactor, which was then held under fully mixed,

anaerobic conditions for a duration which matched the actual HRT of the process

anaerobic reactor. Samples were withdrawn regularly from the batch reactor and

analyzed for the appropriate parameters.

In the pilot plant anoxic reactor, the return settled biosolids mixed with the flow from

the anaerobic reactor in a ratio of 1:3 (the return biosolids being the flow from the

secondary clarifier to the anoxic reactor - see Figure 1). For a typical batch test, at the